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 Meningococcal Prophylaxis – Rifampicin Fact Sheet
continued


Meningococcal Prophylaxis Rifampicin Fact Sheet
Information for Health Care Workers (HCW)

Rifampicin is an antibiotic that is used to eliminate meningococcal bacteria that a person may be “carrying” in his/ her nose or throat.

Rifampicin is usually offered to people who have had “high risk” contact with a person who developed meningococcal disease. The reason for giving clearance antibiotics is to eliminate meningococci from any carrier who may have picked this bacteria up. Meningococcal bacteria are usually spread from person-to-person by respiratory secretions after prolonged contact.

“High risk” contacts include adults or children who, within 7 days prior to the onset of meningococcal disease in the person:

· lived or slept in the same household as the person (refer to page 8), or
· attended the same child care group as the person for 4 or more hours at one time (refer to page 9).

The risk of meningococcal disease for “high risk” contacts of a person with meningococcal disease is relatively low. There is no benefit in giving rifampicin to a “high risk” contact if more than 4 weeks have elapsed since that person last had contact with the infected person.

Indications
Rifampicin is the preferred antibiotic for the treatment of for children less than 12 years of age. It is available as an easy-to-swallow syrup. An alternative antibiotic to rifampicin is ceftriaxone, given as IM injection.

Contraindications
Rifampicin should not be taken by persons with severe liver disease or pregnant women, but it is compatible with breast feeding. Ceftriaxone is the preferred antibiotic for pregnant women. Where possible, rifampicin should also be avoided in persons receiving drug therapy for epilepsy.

Dosage
Rifampicin is given as four oral doses (one dose twice daily for two days) for the treatment of “high risk” meningococcal contacts.

	Rifampicin Syrup (100 mg / 5 mL)

	Aged
	Dose
	

	0-2 months

3-11 months

1-2 years

3-4 years

5-6 years

7-12 years

> 12 years
	1ml syrup* (20 mg)

2ml syrup* (40 mg)

5ml syrup* (100mg)

7.5 ml syrup (150 mg)

10 ml syrup (200 mg)

300mg capsule

600mg capsule
	
Twice daily for

2 days



	Note: The Product Information recommends a once-daily four-day regimen of rifampicin for clearance antibiotics of meningococcal disease. The two-day regimen above is recommended by the Communicable Diseases Network Australia (CDNA) in accordance with the Cochrane review.


Side effects
Rifampicin is well-tolerated usually, but it can have some temporary short-term side effects, including:

· harmless pink-orange staining of the urine and tears (rifampicin can permanently stain soft contact lenses, so these should not be used during treatment),

· decreased levels of some medications including warfarin, steroid drugs, some heart drugs, some epilepsy drugs, some diabetes drugs.

· decreased levels of the oral contraceptive “pill” (women taking rifampicin while taking the “pill” should continue to take it, omitting any “pill”-free or sugar “pill” interval, and for seven days after the last dose of rifampicin. They should also use additional barrier contraception, such as condoms, while taking rifampicin and for 4 weeks after the last dose of rifampicin). Ciprofloxacin is the preferred antibiotic for women taking the “pill”.

If you think you are developing a side effect from rifampicin then you should immediately seek medical advice from your doctor.
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